LAMA ROOFING
TILES

FOR THE HOMES OF
PARTICULAR PEOPLE

HIGHEST QUALITY
LONG-LASTING
IMMEDIATE DELIVERY
ATTRACTIVE COLOURS

EVERY TILE EXCEEDS SPECIFICATION STANDARDS
EXACT SAMPLES SENT ON REQUEST.

LAMA TILE-WORKS

(SEREMBAN) Sdn. Bhd.,
OFFICE: 5 Cameron Street, Seremban. Tel: 75886, 76351

FACTORY: 4th Mile Jelebu Road. Seremban.
Tel: 74566, 73104
also at

BUTTERWORTH 2nd KUANTAN
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SPECIFICATION
“LAMA” DOUBLE ROLL, SINGLE LAP ROOF TILES. SIZE 15" x 9”

L~

15~

COVER 150 TILES PER 100 SQ. FT. AT 3" HEADLAP.

Recommended minimum pitch without sarking 30 degrees or with sarking
15 degrees, dependent upon situation of roof.

Batten gauge (Maximum) 12”. Headlap 3” Side lap 1”. Weight per tile 5%4 lbs.

v

Batten gauge may vary according to the length of the main rafter, for instance: —

Rafter
12’0”
13'6”
14°0”
15'6"
17°0”
186"

12
14
14
16
17
19

12”

11 58"
12

11 5/8”
12"
1134”

No. of Courses Batten Gauge Lap

31!
3

3
34"

3 ase”

3 3/8"

No. Per Square

150
155
150
155
150
154

Wagat. Per Square

862 lbs.
392 lbs.
862 lbs.
892 lbs.
862 lbs.
885 |bs.




The quality of our tiles has been assured since 1965.
In that time no effort has been spared to attain further
improvements in design, mixture, moulding, spraying,
drying and transporting.

We assure you the best Everytime.

Kawat: WORKS
Talipon: 23271 K.L.
Fail kita: (203) in DPW
Fail tuan:

D.&R..2139/52. ...

Lama Tile Works (Seremban) Ltd.,
4, Jalan Tuan Sheikh,

P.O. Box 99,

Seremban.

Dear Sir,

Testing Of ‘LAMA’ Concrete
Roofing Tiles

[ refer to your letter dated Nil regarding testing of
above brand of concrete Roofing Tiles and append below the
results of tests carried out on samples submitted.

Dimensions: —

Dimension B.S.550—1956
Description of Tile Specification
Length 15" 15"+« 3/16"
Width 91/16” 9” £ 3/16"
Thickness 0.550” Not less than 14"
Side Lap 11/167 Not less than 1”
Width of Nib 14" Not less than 14"
Thickness
of Nib at base 5/8” Not less than V2"
Depth of Nib 9/16" 1/2" to 3/4”
Nail Hole One provided —
Dia. of Neil Hole g 3/16"to5/16"
Water Absorption:

Six samples of Tiles were immersed in water for a
period of £4 hours and the percentage Water Absorption
determined. The results were as follows: —

Sample No. % Water absorption
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IBU PEJABAT,
PERSEKUTUAN TANAH MELAYU
(P.W.D. Federal Headquarters),
MAXWELL ROAD,
KUALA LUMPUR

................................................

B.S. 402 “Clay Plain Roofing Tiles” specifies an
average Water Absorption of 10.5% Max.

Transverse Breaking Load:

Load tests were carried out on dry Tiles and also on
Tiles soaked in water for a period of 24 hours, and at a span
of 10” The Breaking Loads were as follows: —

Tiles soaked in water Dry Tiles
Breaking Load Breaking Load
Sample No. lbs. Sample No. Ibs.
1
450
1 450 7 570
2 450 8 540
3 450 9 570
= 430 10 575
5 510 11 570
6 470 12 575
Average 460 lbs Average 567 lbs.

B.S. 550 — 1956 “Concrete Interlocking Roofing
Tiles” specifies the following for Breaking Load when tested
at a span of 10”

On Wet Tiles 145 lbs (Min)
On Dry Tiles 200 Ibs. (Min)
Permeability Test:

This test was carried out on a sample, and the average
permeability was found to be 0.000289 ml/Mt/Sq. in.

B.S. 550 specifies that the permeability shall not
exceed 0.00063 ml/Mt./Sq. in.

Please note that a bill covering the testing charges will
be sent to you in due course.

Yours faithfully,
(signed)
for Director of Public Works,
States of Malaya.
(LEE CHOONG WOH)
KVCN/CML
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Kawatr. WORKS 1BU PEJABAT,
Talipon: 85262, KeLa— 23271 K L ' PERSEKUTUAN TANAH MELAYU
Fail kita: ( 20f( ) dlm DP\:U D&R 2s3 ?/ff, (P.W.D. Federal Headquarters),

MAXWELL ROAD,
Fail tuan: KUALA LUMPUR

.21nb. Okteber, .. .65

LAMA Tile-Works (Seremban) Ltd.,
No.4, Jalan Tuan Sheikh,
P.0.Box 99,

SERBMEAT.

Tuanz,
'LAMA' CONCRETE _ROOFING TILES
Reference your letter dated 20 hb
Oktober, 1965, it is confirmed that the Tiles
tested vide our (203) in DPW. 2139/52 dated
18hb Oktober, 1965 conform to the British Standard

opecification.

Yang benar,

W M ae— "

b.p. Pengarah Kerja Raya,
Negeri2 Tanah Melayu.

(WILLIAM MANSON-HING)

KVCN/ERAZ
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RoofingTile

For the Homes of

particular people

For overa decade. our specialised global experience has
been concentrated on producing the type of quality-tiles
demanded by JKR Government projects. Architects.
Housing Developers and Private Owners,

Our automatic production ensures the highest quality
product. From sand-mixing. mould design. colour prepara-
tion and spray. right to the long natural drying stages. our
tiles are regirously tested for quality.

We guarantee that every roofing tile supplied by us
exceeds all specifications expected by JKR.




